SS-LA500ED - Sony Audio Service Manual (repair manual)

Model
SS-LA500ED
Pages
3
Size
167.31 KB
Type
PDF
Document
Service Manual
Brand
Device
Audio
File
ss-la500ed.pdf
Date

View Sony SS-LA500ED Service Manual online

SS-LA500ED
US Model
Canadian Model
AEP Model
E Model
SERVICE MANUAL
SPEAKER SYSTEM
Sony Corporation
Audio Group
Published by Sony Engineering Corporation
9-873-207-04
2004H16-1
© 2004.08
SPECIFICATIONS
Ver 1.3  2004. 08
Speaker system
2-way, magnetically
shielded
Speaker units
Woofer:  11 cm, cone
type
Tweeter:  2.5 cm, dome
type
Enclosure type
Bass reflex
Rated impedance
8 ohms
Power handling capacity Maximum input power:
120 watts
Sensitivity level
87 dB (1 W, 1 m)
Frequency range
58 Hz - 70,000 Hz
Dimensions (w/h/d)
Approx. 160 
× 320 × 220
mm
Mass
Approx. 5 kg
Supplied accessories
Bracket (1)
Allen (Hex) head driver (1)
Screws (4)
It may be desirable to use WS-FV500 (floor stand;
not supplied), depending on the place you set up
the speaker.
Design and specifications are subject to change
without notice.
2
SS-LA500ED
EXPLODED VIEW AND PARTS LIST
NOTE:
• Items marked “*” are not stocked since they are
seldom required for routine service. Some delay
should be anticipated when ordering these items.
• The mechanical parts with no reference number
in the exploded views are not supplied.
• Color Indication of Appearance Parts
Example:
KNOB, BALANCE (WHITE) . . . (RED)
Parts Color
Cabinet's Color
Ref. No.
Part No.
Description
Remarks
Ref. No.
Part No.
Description
Remarks
1
A-4735-427-A FRAME ASSY, GRILLE
(GRAY)...(BLACK, VIOLET, RED)
1
A-4735-430-A FRAME ASSY, GRILLE
(WHITE)...(ORANGE, BLUE, WHITE,SILVER)
2
4-220-784-01 SCREW, ORNAMENTAL
3
4-235-834-01 PANEL, FRONT (BLACK)...(BLACK, RED)
3
4-235-834-11 PANEL, FRONT (BROWN)...(VIOLET)
3
4-235-834-21 PANEL, FRONT
(SILVER)...(ORANGE, BLUE,SILVER)
3
4-235-834-31 PANEL, FRONT (WHITE)...(WHITE)
4
1-761-440-11 MOUNTED PC BOARD
5
4-235-833-01 CABINET, SPEAKER (BLACK)
5
4-235-833-11 CABINET, SPEAKER (VIOLET)
5
4-235-833-21 CABINET, SPEAKER (ORANGE)
5
4-235-833-31 CABINET, SPEAKER (BLUE)
5
4-235-833-41 CABINET, SPEAKER (WHITE)
5
4-235-833-51 CABINET, SPEAKER (SILVER)
5
4-235-833-61 CABINET, SPEAKER (RED)
6
1-694-849-11 TERMINAL (RED)
7
1-694-849-21 TERMINAL (BLACK)
9
4-235-837-01 COVER (BLACK)
9
4-235-837-11 COVER (VIOLET)
9
4-235-837-21 COVER (ORANGE)
9
4-235-837-31 COVER (BLUE)
9
4-235-837-41 COVER (WHITE)
9
4-235-837-51 COVER (SILVER)
9
4-235-837-61 COVER (RED)
10
4-235-836-01 FLANGE
11
4-222-421-01 SCREW (5X18), HEXAGON SOCKET
12
4-235-838-01 POLE
13
4-235-845-01 CAP (C)
14
4-235-839-01 BASE
15
4-236-571-01 SPACER
16
4-985-287-01 WASHER, TOOTH
17
4-236-575-01 NUT, HEXAGON
18
4-235-844-01 CAP (B)
19
4-235-843-01 CAP (A)
20
1-544-917-11 SPEAKER (2.5cm)
21
1-544-918-11 SPEAKER (11cm)
(SILVER)...(BLACK, VIOLET, RED)
21
1-544-918-21 SPEAKER (11cm)
(BLACK)...(ORANGE, BLUE, WHITE,SILVER)
22
4-235-842-01 DUCT
23
4-236-572-01 PLATE
#1
7-682-580-04 SCREW +P 5X25
#2
7-682-163-01 SCREW +P 4X12
#3
7-682-589-04 SCREW +P 6X14
1
2
2
3
19
22
18
13
6
7
12
14
4
15
15
15
16
17
21
20
5
23
10
11
9
including
Ref. No.7
including
Ref. No.6
not
supplied
not
supplied
not
supplied
not
supplied
not
supplied
not
supplied
#1
#2
#2
#3
Ver 1.2
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks
3
SS-LA500ED
Ver 1.3
ACCESSORIES
************
4-236-372-11 MANUAL,INSTRUCTION
4-236-768-01 BRACKET
4-237-681-01 SCREW (M6X25), SOCKET PLATE
*
4-985-459-01 WRENCH, HEXAGON SHAFT
(ALLEN HEX HEAD DRIVER)
Ref. No.
Part No.
Description
Remarks

Download Sony SS-LA500ED Service Manual (Repair Manual)

Here you can view online and download Sony SS-LA500ED Service Manual in PDF. SS-LA500ED service manual will guide through the process and help you recover, restore, fix, disassemble and repair Sony SS-LA500ED Audio. Information contained in service manuals typically includes schematics / circuit diagrams, wiring diagrams, block diagrams, printed wiring boards, exploded views, parts list, disassembly / assembly, pcb.